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Table 1. Weight loss percentage of nails.
Duration of exposure into desiccator (days)
TOmpera-
ture Type Treatment 10 20 ‘ 30 40
A NaF treat. } 0.30 0.39 0.95 0.82
Untreat. i 0.29 0.44 0.27 0.29
20°C (Relative corrosives)* 1.03 0.86 3.52 2.83
B NaF treat. 0.33 0.69 0.69 1.13
’ Untreat. 0.25 0.48 0.38 0.40
(Relative corrosives) 1.32 1.44 1.82 2.83
A NaF treat. 0.36 1.16 1.91 2.07
- Untreat. 0.30 0.53 0.39 0.39
26°C (Relative corrosives) 1.20 2.19 4.90 5.31
B NaF treat. 0.70 1.24 1.60 2.16
Untreat. 0.29 0.57 0.81 0.50
(Relative corrosives) 2.41 2.18 1.98 - 4.32
A NaF treat. 1.71 3.96 5.02 7.27
Untreat. 0.60 0.78 0.73 0.72
(Relative corrosives) 2.85 5.08 6.88 10.10
40°C
B NaF treat. 1.66 2.48 3.52 3.45
Untreat. 0.42 0.76 0.45 0.81
(Relative corrosives) 3.95 3.26 7.82 4.26
A NaF treat. 4.95 6.57 14.40 15.70
Untreat. 3.68 8.38 8.24 12.02
o (Relative corrosives) 1.35 0.78 1.75 1.31
50°C
B NaF treat. 3.85 2.49 5.14 4.05
Untreat. 1.85 3.02 4.63 6.38
(Relative corrosives) 2.08 0.82 1.11 0.63
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Table 2. Table of analysis of variance by weight loss.

Untreatment
Factor S. S. d. f. M. S. ‘ Fo [
A 8.51 1 8.51 _ 20, 26%* 10.0
B 181.03 3 60.84 143.67%* 70.7
c 12.02 3 4.01 9.55%* 4.7
AXB 25.16 3 8.39 19.98%* 9.8
AXC 0.88 3 0.29 0.07 0.5
BxC 30.18 9 3.35 7.98%* 3.9
Error 3.78 9 0.42 0.5
Total 31 85.31 100
NaF treatment
Factor S. S. d. f. M. S. Fo [
A 32.87 1 32.87 12.69%* 17.7
B 203.44 3 67.81 26.18%* 36.4
C 45.25 3 " 15.08 5.82% 8.1
AXB 58.10 3 19.37 7.49%% 10.4
AXC 15.13 3 5.04 1.95 - 2.7
BxC 30.21 9 3.36 1.30 1.8
Error 23.29 9 2.59 1.4
Tectal 31 186.12 100

Ncte ** Significant at the 1% level of probability.
* Significant at the 5% level of probability.
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A Method of Test for Corrosion of Iron caused
by Wood Preservatives.
Shoshir6 MaTsuoka
(Résumé)

The method of testing the corrosion of iron caused by wood preservatives, the relation
between the type of specimens (Fig. 1), temperature, and duration were studied.

The test blocks used in this experiment were treated with NaF 2 % solution. The test
blocks were let into the desiccator filled with K,SO, saturated solution in the bottom, and after
the nails were withdrawn, the nails were boiled in a solution of ammonium citrate (10 %) for
20 minutes, iron rust removed and weighed.

These results are shown in Tables 1, 2 and Fig. 2. However, the test blocks exposed at
50°C came to have a high moisture content, because the water condensed on the test blocks.
Therefore, it may be considered that the weight loss of nails were shown high in the case of
50°C.,

Considering the test results, the suitable testing method is as follows : Type B, temperature

: 40°C, duration : 10 days.



